SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. '

THE USE OF ‘THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE. ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY AODIFIES ~
THE CERTIFICATE WILL BE PROSECUTED FCR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Hanager of Q.M Dept.
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MILL'S QUALITY DATE F IsstE . 2008 06.16 o
ok e LR
CERTIFICATE N, £200806-0113-001255(5002660) OWWH,HT‘HON?H,_WW L/C No. (P/0 No.} : 47L1-C45661-TIFE(0801844)
1 Ly P-4 2= 7} .
AR SeAH SeAH Steel Corp. * =
COMMOD ETY B RW STERL PIPE — = CUSTOMER DUFERCO SA
W E A T_u:r,__ ot X O F & 4
SCECIFICATION AP 5LB PSL1/ASIM AS3R(2007) HEAD OFFICE : BONGNAE-DONG 1GA. JUNG-GU, SEOUL. KOREA SHIPPER SEAH STEEL CORPORATION . P
POHANG PLANT . 14-1, JANGHEUNG-DONG. NAM-GU. POHANG
il I— a~ . T SN
HEAT NO. | Tt F & 4 % F % QUATIT ) 2
 NO. | {BATCH N0} ) ORDER SIZE g F % A o] FE/T) REMARK
i : PCS TOTAL LENGTH WEIGHT
1 %%%x%w_zm: BBE 18 X 0.375 "(3/8" )X 6.120 M 1 6.120 ¥ 0.641
2 | sHiatertion] BB 14 " X 0.438 *(SCH40) X 6.120 M 19 116.280 ¥ 10.965 .
i esai ) B 11 * X 0.375 *(3/8") X 6.120 K 3 18.360 ¥ 1.489
4 ﬁm_ow%m.we BBE 14" X 0.312 *(5/16") X 6.120 M 140 856.800 N 58.039
N _ : - IMPACT
HYDROSTATIC [ X [¥D{F|S|C|IrRu{BI{D|C|IF|F|RF| ZINC COATING COMPOS (% TENSILE TEST
©TEST -JTIIL]EIQFEAJEIR|R[L|L]EL TEST s ATIENN] (Gage Length @ 50mm) ,anww HARD-| HEAT | PROTECT
DIEIAIIEISEINITI YK 4| NESS i T
HEAT NO 5sec) R 1 : R ; & D i ‘ ' D TENSILE | YIELD | E.L {ENE-|SHEAR] TEST | MENT [ LININ
TIAN|T]K DE|I}T{H|1]|G]|RT|¥EIGHT OF CISi| Mn [P |S [CUfNI|CRMO] Vv [CEQ L
Ko. | (naten o) g Ls|E ] uT| SE|SE ZINC COAT m S 1 {STRENGTI| STRENGTH RGY | AREA
. N . -0 - -
psi m Ulpaolr m Ls 1 C.SJALK| o 2 3 2z|z212|2(3 % SN dmwmmﬂ
T N|N of M N . o o
y *2 G K joass]-3 G 4|5 |=6 7 =g [+9] PS! PST 1=10 Dould % =11
7% 0 MAX | 26 120 | 30| 30 |40}40]40] 15|80
SPEC MIN 60000 | 35000
1| 5038007 8350 GlG)] G |G G H|18] 1] 79 }12] 4
(P115162:61) P {17 1|79 |14 3}1|1]{1|R|L T| 75240 | 49210 | 41 G
. Pt 79|z 6f1f1|1|m|m w| 77233
2] 4-42308 1310 |GiG| G |6 G H [16|19] 46 |23} 5
{SHI3051010) P 15|18 46 [24] 7 (1f1]1}1{1 T| 69410 | 51200 | 38 G
P |15/20] 46 |23]s}{1)1]|1}1|R W| 71690
3 ¢831143 | B30 |eci6| 6|6 G H|15]2[ 78 ]12]6
(SH13291:20) Plisf1f79136f2]1[1|1]1 T| 71540 | 48920 | 40 G
Plualrl7o]3la1ir]1f1]r W) 73983
4| s034062 940 6lc] 6 |c G H {18]1] 75 [14]5
(SHI4012030) ., P {17T{TR] 76 |13]| 5 R} 1| 1|TR] 1 T| 71250 | 47070 | 40 G
{ | P {171 75 |15| 5 |TR{ 1| 1{TR{1R w| 72255
1]
N by~ w2 m *DESCRIPTION OF 1 GOODS : 364.507 AT (+/- 10 PCT.OPRIME ERW PIPES / GRADE: API SL-B/ ASTM AS3B.GRADE: API SL-B/ ASTN AS3B.
0 |Refer To The Attached & | <PEYSICAL PROPERTIES SAME AS TENSILE TEST & IMPACT TEST.
T |Section Designation E
£ R ;
“Survevor - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE




